
14
Aerobic and Anaerobic Attached Growth

Biotechnologies

Nazih K. Shammas and Lawrence K. Wang

CONTENTS

TRICKLING FILTER

DENITRIFICATION FILTER

ROTATING BIOLOGICAL CONTACTOR

FLUIDIZED BED REACTOR

PACKED BED REACTOR

BIOLOGICAL AERATED FILTER

HYBRID BIOLOGICAL-ACTIVATED CARBON SYSTEMS

REFERENCES

APPENDIX

Abstract Among the attached growth biological treatment processes covered in this
chapter are trickling filter, denitrification filter, rotating biological contactor (RBC), fluidized
bed reactor (FBR), packed bed reactor (PBR), biological aerated filter (BAF), and hybrid
biological-activated carbon systems including downflow conventional biological GAC
systems and upflow fluidized bed biological GAC systems (FBB-GAC). This chapter
[...]
concentration of approximately 20 mg/L, a hydraulic retention lime of 0.83 h was predicted to
be required to reduce the ammonium nitrogen from approximately 21–7 mg/L. These results
translate to an ammonium-nitrogen loading of 0.58 kg/m3/d (0.036 lb/ft3/d). Other reports
indicate that over 90% removal of ammonium nitrogen is achievable at comparable volumetric
loading rates at temperatures as low as 13.5◦C (56.3◦F) (75). Design parameters extracted
from various publications (74–87) are listed in Table 14.7.

Although full-scale application of BAFs for municipal wastewater treatment has become
widespread in recent years, particularly in Europe (76), the amount of operating and per-
formance information on U.S. installations is limited. The lack at an extensive data base on



708 N. K. Shammas and L. K. Wang

90

0.01 0.02 0.03 0.04

Nitrogen Loading Rate, Ib TKN/ft3/day

85

A

B

A

1.0 Ib/ft3/day = 16.0 kg/m3/day

Organic Loading Rate, Ib COD/ft3/day

Media Type:   Biodamine
Media Depth: 5.25 ft (1.6 m)
Media Size:   0.079−0.197 in.
                      (2−5 mm)

B Nitrification of
Secondary Effluent

Combined
Carbonaceous BOD5
Removal and
Nitrification
of Primary Effluent

80

75

N
H

4
−N

 R
em

ov
al

, %

70

65

60

0.1 0.2 0.3 0.4

Fig. 14.22. Effect of COD loading on BAF nitrification performance (74).



Aerobic and Anaerobic Attached Growth Biotechnologies 709

Table 14.7
Design parameters for biological aerated filter (BAF)

Parameter Units Range

Organic loading kg BOD/m3/d 3–5
Hydraulic loading m3/m2/d 1–4
Contact time h 0.5–1
Sludge production kg SS/kg BOD 0.6–0.9
Bed height m 2–3
Backwashing m3 2.5–3 × filter volume
Backwashing time min daily 20
Energy consumption kwh/kg BOD 1.0–1.3

nitrification applications suggests that onsite piloting may be warranted before selecting a
technology (26).

6.5. Solids Production

The solids production rate in the BAF/Biocarbone process is a function of, among other
factors, the quantities of soluble BOD, nonbiodegradable TSS, NH3-N, and TKN removed.
OTV initially used the historic solids production approximation of 0.7–0.8 lb solids/lb total
BOD removed (0.7–0.8 kg solids/kg total BOD removed). A larger data base acquired from
both pilot- and full-scale facilities yielded the following two modifications by OTV to their
historic solids production value:

Solids production rate (50):

= 0.4 lb/lb soluble BOD5 removed

+ 1.0 lb/lb insoluble BOD5 removed (2)

= 0.4 lb/lb soluble BOD5 removed

+ 1.0 lb/lb TSS removed (3)

= 0.4 kg/kg soluble BOD5 removed

+ 1.0 kg/kg insoluble BOD5 removed (2a)

= 0.4 kg/kg soluble BOD5 removed

+ 1.0 kg/kg TSS removed (3a)

Either of the above predicted models may be used to approximate the net solids production
rate.



710 N. K. Shammas and L. K. Wang

7. HYBRID BIOLOGICAL-ACTIVATED CARBON SYSTEMS

7.1. General Introduction

While the following processes were developed in laboratory experiments and verified in
pilot studies in 1980s, they became popular only recently:

(a) First physicochemical fluidized bed GAC process
(b) First biological fluidized bed GAC process
(c) First physicochemical GAC sequencing batch reactor (SBR)
(d) First biological GAC-SBR
(e) First combined dissolved air flotation (DAF) and GAC process
(f) First DAF-PAC process
(g) First physicochemical PAC-SBR process
(h) First biological PAC-SBR process
(i) First physicochemical PAC-DAF-SBR process
(j) First biological PAC-DAF-SBR process
(k) First ion exchange SBR process
(l) First physicochemical SBR process, and

(m) First regenerable gas phase GAC system.

Because of the importance of the above technologies, many U.S. patents concerning
GAC/PAC in combination with SBR, DAF, and precoat filtration were filed by and granted
to Wang and his co-workers (88–91)

The biological GAC filtration process was introduced as a competitive process to DAF-
GAC process in 1989 (92). Mainstream Bio-Manipulation systems Ltd., adapted both the slow
sand filtration and biological GAC filtration processes in 1996 for drinking water production
(93). In 2003, the first dual-stage biological GAC filtration plant is the 230-ML/d (230-
million liters per day) Ngau Tam Mei Water Works, Hong Kong, China (94). In 2000, the
first biological fluidized bed GAC system was built by both Envirogen and US Filter for
groundwater decontamination (95).

7.2. Downflow Conventional Biological GAC Systems

7.2.1. Introduction

The granular activated carbon (GAC) adsorption system can remove many adsorbable
organics and inorganics, but not nonadsorbable pollutants, such as dimethylnitrosamine,
acetone cyanohydrin, butylamine, choline chloride, cyclohexylamine, diethylene glycol,
ethylenediamine, triethanolamine, and ethanol. A biological process, on the other hand,
can remove biodegradable pollutants and not any nonbiodegradable pollutants. Combination
of both processes will solve many traditionally unsolvable environmental pollution control
problems.

It has been recognized by researchers and engineers that biological activity plays a major
role in the removal of organics by activated carbon. When granular activated carbon is used
simultaneously as the filtration and biological growth media in an attached growth biological
oxidation–adsorption system, such a combination is called biological GAC adsorption system.



Aerobic and Anaerobic Attached Growth Biotechnologies 711

The conventional biological GAC process consists of a fixed bed of granular activated
carbon media over which wastewater is applied for aerobic biological and adsorption treatment
aiming at the removal of toxic organic substances. Biological slimes form on the GAC media,
which assimilate and oxidize substances in the wastewater. The bed is dosed by a distributor
system, and the treated wastewater is collected by an underdrain system.

The organic material present in the wastewater is degraded by population of microorgan-
isms attached to the GAC media and partially adsorbed by GAC macropores and micropores.
The thickness of the slime layer increases as the microorganisms grow during the bio-
oxidation process. The macropores and micropores of GAC are also gradually saturated by the
target organic pollutants during adsorption. The microorganisms are also partially responsible
for continuous GAC regeneration and prolonged adsorption. Periodically, the GAC bed must
be backwashed and regenerated for reuse.

Both downflow pressurized biological GAC system and downflow gravity biological GAC
system are technically feasible for water and wastewater treatment as long as oxygen is
available for bio-oxidation (96, 97).

7.2.2. Saskatchewan-Canada Biological GAC Filtration Plant for Biological Treatment of
Drinking Water

Slow sand filtration (water moves through such filters 10–20 times slower than in rapid
sand filters) relies on the formation of a biological layer at the top of the filter. The filter
does not become effective until this layer has been formed (92, 93). The American Water
Works Association (AWWA) states: “The slow sand filtration process is expected to remove
such biological particles as cysts, algae, bacteria, viruses, parasite eggs, nematode eggs, and
amorphous organic debris at 100- to 10,000-fold levels when the filter is biologically mature.”
As effective as sand filtration can be, it is possible to maintain much greater numbers of
microorganisms if the support material is GAC instead of sand. It is therefore preferable to
use GAC for the removal of dissolved organics (93).

Mainstream Bio-Manipulation Systems Ltd., Canada, has, with the support of the National
Research Council, worked on adapting both the slow sand filtration and biological GAC
filtration processes. Such treatment systems have been installed at three different sites across
Saskatchewan. One site has been in operation since 1996 and removal rates of turbidity,
dissolved organic carbon, and color have been good for both the sand filter and the biological
GAC filter. Both have provided high-quality household water with no color or odor (removal
rates of turbidity, dissolved organic carbon, and color are consistently above 50%). For
drinking water purposes, the water is polished by a reverse osmosis unit. All of the household
water was hauled before installation of the biological treatment system. Based on successes
like this one, it is anticipated that biological treatment will become one of the most common
future treatment tools for dealing with surface waters on the Canadian prairie (93).

7.2.3. Ngau Tam Mei Water Works, Hong Kong, China

In 1994, facing projected shortfalls of potable water for the North Western New Terri-
tories of Hong Kong, the water supplies department initiated new facilities for treatment,



712 N. K. Shammas and L. K. Wang

conveyance, and storage of water from its major supply, the Dongjiang River in Guangdong
Province, People’s Republic of China, via the Western Aqueduct.

In 2000, the Ngau Tam Mei water treatment works was commissioned, officially opening
on December 2. It is the first water treatment plant worldwide to use dual-stage biological
filtration with granular activated carbon (GAC) to remove ammonia, replacing break-point
chlorination (94). The HK$ 1.8 billion (US$ 227 million) project treats river raw water, which
is contaminated by wastewater. The plant was designed with an initial capacity of 230 ML/d,
expandable to 450 ML/d. Here 1 ML/d = 1 MLD = 1 million liters per day.

The innovative plant was able to meet or surpass the required water quality goals by
employing the following treatment units:

(a) Four preozone contact tanks with a design detention time of 5 min
(b) Twelve triple-deck sedimentation basins with a designed surface loading rate of 1.3 m/h
(c) Intermediate ozone contact tanks with a design retention time of 15 min for achieving 1-log

inactivation of Cryptosporidium
(d) Twelve first-stage GAC (1.5-m depth) filters with minimum filters run time of 24 h and filtration

rate of 12 m/h, followed by 12 s-stage GAC (1.8-m depth) filters with a filtration rate of 8 m/h,
and

(e) Ozone peak dosage of 5 mg/L, ozone production rate of 1,150 kg/d, and ozone concentration of
7.5%.

The plant has been designed such that it is able to reduce O & M cost by:

(a) Generating high-quality oxygen on site, eliminating more costly truck-delivered liquid oxygen
(b) Using dual-stage GAC filters to remove ammonia, eliminating break-point chlorination
(c) Providing flexibility for operating in direct-filtration mode during periods of acceptable raw

water quality to reduce coagulant chemical doses and sludge production, and
(d) Reducing labor cost and improving plant management through a supervisory control and data

acquisition (SCADA) system (94)

The three special advanced features of this largest biological GAC filtration plant include: (94)

(a) Dual-stage biological GAC filtration. A first-of-its-kind application in drinking water treatment.
First-stage filters remove turbidity, biodegradable organic carbon, and taste- and odor-causing
compounds. Second-stage filters remove ammonia, eliminating break-point chlorination and
associated high chlorine doses. Results since commissioning show complete removal of ammo-
nia (effluent concentration < 0.02 mg/L)

(b) Ozonation for primary disinfection. This inactivates Giardia and Cryptospordium, and reduces
chlorine usage, helping to eliminate formation of chlorinated byproducts (THMs) and enhancing
downstream biological filtration by oxygenating water and increasing formation of biodegrad-
able organic carbon.

(c) Ozonation for manganese removal. Process uses preozonation for oxidation of reduced man-
ganese to its insoluble form (manganese dioxide) for subsequent removal by coagulation and
settling, followed by intermediate ozonation, which oxidizes remaining manganese in the settled
water to permanganate for subsequent catalytic removal by first-stage GAC filters.

7.3. Upflow Fluidized Bed Biological GAC System

Upflow fluidized bed biological GAC system (FBB-GAC) has less clogging problem than
the two downflow biological GAC systems introduced previously. Accordingly, the downflow



Aerobic and Anaerobic Attached Growth Biotechnologies 713

biological GAC filtration process is mainly used for potable water treatment, while the upflow
fluidized bed biological GAC system may be used for both water and wastewater treatment
(92, 98). Many researchers are studying the upflow fluidized bed biological GAC systems
(95, 98–100). The first fluidized bed biological GAC system was designed and built in 2000
by Envirogen and US Filter for groundwater decontamination (95).

The FBB-GAC system (Hydroxyl Systems’ Fluidized Bed Bioreactor) shown in Fig. 14.23
can be used in aerobic, anoxic, or anaerobic conditions, and can accommodate a variety
of granular media (101). When adsorbent media, such as granular activated carbon (GAC),
is used, the FBB combines the benefits of adsorption and bio-oxidation. Contaminants are
adsorbed onto the media surface and oxidized by the biofilm, which is formed on the GAC
surface. Unlike other biological treatment systems, the requirement for operator attention is
minimal and unattended operation is practical. One of the most outstanding features of the
FBB-GAC is that treatment detention times are typically minutes rather than hours.

The FBB-GAC system is supplied either as a single skid module of shippable height, incor-
porating a low profile reactor, or as a two-piece unit with a detachable tall cylindrical reactor.
The system is used for aerobic, anoxic, or anaerobic treatment of waterborne biodegradable
matter, particularly adsorbable contaminants in low mg/L concentrations. Typical applications
include treatment of groundwater contaminated with BTEX and as a complement to advanced
oxidation technologies for complete mineralization of biorefractory contaminants. As an
anaerobic reactor, the FBB-GAC system can be used to treat high-strength wastewaters.
Typical treated contaminants include BTEX, glycol, MTBE, soluble Oil & Grease and organic
solvents.

The FBB-GAC system has the following special features (101):

(a) Fast bio-oxidation
(b) Fully automated with PLC control

Fig. 14.23. Fluidized bed biological (FBB)-GAC system (101).



714 N. K. Shammas and L. K. Wang

(c) Weatherproof container (optional)
(d) No plugging or sludge bulking
(e) No post-clarification required
(f) Very compact and portable
(g) Unattended operation, and
(h) No off-gas

An extremely high concentration of biomass develops in the reactor because of the huge
surface area provided by the media, abundant oxygen, and optimized mass transfer conditions.
Excess biomass is periodically and automatically removed by extracting media, shearing the
biomass and returning the cleaned biomass to the reactor. The effluent from the FBB-GAC is
typically very low in suspended solids, allowing effluent discharge without further treatment
(101).

REFERENCES

1. Wang LK, Pereira NC, Hung YT, Shammas NK (2009) Biological treatment processes. Humana,
Totowa, NJ, 818 pp

2. Wang LK, Shammas NK, Hung YT (2009) Advanced biological treatment processes. Humana,
Totowa, NJ, 738 pp

3. U.S. EPA (2000) Trickling filter-wastewater technology fact sheet. U.S. Environmental Protection
Agency, EPA 832-F-00-014, Office of Water, Washington, DC. September 2000

4. U.S. EPA (2000) Trickling filter nitrification-wastewater technology fact sheet. U.S. Environmen-
tal Protection Agency, EPA 832-F-00-015, Office of Water, Washington, DC. September 2000

5. NSW Plastics (2009) SESSIL trickling filter media-vertical plastic strip media. Roanoke, VA.
http://www.nswplastics.com/environmental/pdfs/sessil_flyer.pdf

6. Brentwood Industries (2009) Brentwood trickling filter media installation guidelines. Reading,
PA. http://www.brentwoodprocess.com/pdfs/tfig.pdf

7. Lakeside Equipment Corporation, Biological treatment options with trickling filter.
http://www.lakeside-equipment.com/Product_Pages/trickle.htm 2005

8. U.S. EPA (1974) Process design manual for upgrading existing wastewater treatment plants. U.S.